
Case No. 2019-00444 
Princeton Water and Wastewater Wholesale Water Rates Increase 

Responses to Commission Staff’s Third Information Requests 
 

 

1. Refer to the Direct Testimony of Tracy Musgove (Musgove Testimony). 

a. Provide a list, including case number and date, of utility 

commissions before which Ms. Musgove has testified to date. 

b. Explain how the cited attendance at conferences qualifies Ms. 

Musgove as an expert in Rate Making Principles. 

c. Explain how experience as a senior commercial lender for twenty 

years gives Ms. Musgove the knowledge to properly set rates for the retail and 

wholesale customers of Princeton. 

d. Provide a detailed explanation of what caused Princeton’s flushing 
[...]
in the Hill and Dale subdivision, build a new maintenance office building, remodel the 

office headquarters, and rebuild a bridge on maintenance property, among others.  

Since this entry effectively lowers the expenses of the department through capitalizing 

the asset, the normalizing of adding this amount back reflects the true cash outlay 

regarding the maintenance force. 

 The second pro forma entry of $34,075 was merely the balance that it would take 

to reduce this account balance to a minimal $5,000 level.  Interim data shows the 

account at 3/31/20 has a $350 credit balance which supports an even lower amount 

than what was indicated.  The new budget ceases having any contra expense account.   

Witness: Tracy B. Musgove 

 

  



Case No. 2019-00444 
Princeton Water and Wastewater Wholesale Water Rates Increase 

Responses to Commission Staff’s Third Information Requests 
 

 

 

 

Exhibit PSC 3-7a 

COLA for 2020  



Case No. 2019-00444 
Princeton Water and Wastewater Wholesale Water Rates Increase 

Responses to Commission Staff’s Third Information Requests 
 

 

 

https://www.bls.gov/news.release/archives/cpi_05102019.htm 

Consumer Price Index News Release 
 

 Transmission of material in this release is embargoed until                                         

 8:30 a.m. (EDT) May 10, 2019                     USDL-19-0776 

 

 Technical information: (202) 691-7000  cpi_info@bls.gov  www.bls.gov/cpi 

 Media Contact:         (202) 691-5902  PressOffice@bls.gov 

 

 CONSUMER PRICE INDEX – APRIL 2019 

 

 The Consumer Price Index for All Urban Consumers (CPI-U) increased 0.3  

 percent in April on a seasonally adjusted basis after rising 0.4 percent  

 in March, the U.S. Bureau of Labor Statistics reported today. Over the  

 last 12 months, the all items index increased 2.0 percent before seasonal  

 adjustment. 

 
 
 
https://www.aarp.org/retirement/social-security/questions-answers/social-security-calculate-cola/ 

How does Social Security 

calculate the COLA? 

Your Social Security payment typically is adjusted annually for inflation to ensure that 
the purchasing power of benefits is not eroded by rising prices. This cost-of-living 
adjustment, or COLA, tracks inflation using the government’s measure of consumer 
prices for a variety of household goods and services. 

Benefits go up if there is a measurable increase (at least 0.1 percent) in this price index 
from year to year. For 2020, the Social Security Administration implemented a 1.6 
percent cost-of-living increase. The COLA was 2.8 percent in 2019, 2 percent in 2018 
and 0.3 percent in 2017. There was no increase in 2016. 

 
  

https://www.bls.gov/news.release/archives/cpi_05102019.htm
https://www.aarp.org/retirement/social-security/questions-answers/social-security-calculate-cola/


Case No. 2019-00444 
Princeton Water and Wastewater Wholesale Water Rates Increase 

Responses to Commission Staff’s Third Information Requests 
 

 

 

Exhibit PSC 3-7d  

KEHP 2015-2019 

  























Case No. 2019-00444 
Princeton Water and Wastewater Wholesale Water Rates Increase 

Responses to Commission Staff’s Third Information Requests 
 

 

 

Exhibit PSC 3-7h  

Lagoon Invoice 

 

  



DATE

8/26/19

INVOICE #

PWS 19-08

BILL TO:

Mr. James Noel
Princeton Water and Wastewater
101 East Market Street
Princeton, KY 42445

103 Fieldview Drive
Versailles, KY 40383

P.O. NO.

None

TERMS

30 Days Net

COMMENTS

WTP Dewatering

BILLING PERIOD

8/6/19 to 8/23/19

8598733331

 TOTAL

H&A  RESOURCE
 MANAGEMENT

aDESCRIPTIONVOLUME RATE AMOUNT

Gallons Dewatered At Water Treatment Plant From Lagoon #1 From
8/6/19 to 8/14/19

320,072 0.087 27,846.26

Gallons Dewatered At Water Treatment Plant From Lagoon #2 From
8/15/19 to 8/23/19

326,671 0.087 28,420.38

Please make check payable to H&A Resource Management
1.5 % interest will be added to past due accounts

$56,266.64



Case No. 2019-00444 
Princeton Water and Wastewater Wholesale Water Rates Increase 

Responses to Commission Staff’s Third Information Requests 
 

 

 

Exhibit PSC 3-7i  

Energy Audit of WWTP 

  



 

 

 

 

 

Princeton, Kentucky WWTP 

By: 

Larry W. Moore, Ph.D., P.E. 

University of Memphis Civil Engineering Department 

In conjunction with: 

The U.S. Environmental Protection Agency and Kentucky Department 

for Environmental Protection 
 

 

PSC 3-7i ENERGY AUDIT OF 
WWTP  

August 2018 



 1 

 

 

 

IMPORTANT NOTICE 

 

The contents of this report are for general guidance only and are not intended to be a 

standard of the State of Kentucky.  This report was prepared as an account of work 

sponsored by an agency of the United States Government. Neither the United States 

Government nor any agency thereof, nor any of their employees, makes any warranty, 

express or implied, or assumes any legal liability or responsibility for the accuracy, 

completeness, or usefulness of any information, apparatus, product, or process disclosed, 

or represents that its use would not infringe privately owned rights. Reference herein to 

any specific commercial product, process, or service by trade name, trademark, 

manufacturer, or otherwise does not necessarily constitute or imply its endorsement, 

recommendation, or favoring by the United States Government or any agency thereof. 

The views and opinions of authors expressed herein do not necessarily state or reflect 

those of the United States Government or any agency thereof.   

 

No reference in this report to any specific method, product, process, or service 

constitutes or implies an endorsement or warranty by Dr. Larry W. Moore, the Kentucky 

Department for Environmental Protection (KDEP), State of Kentucky, or the U.S. 

Environmental Protection Agency (USEPA).  This report reflects the best judgment of 

the author, but Dr. Moore, the State of Kentucky, KDEP, and the USEPA assume no 



 2 

liability for implementation of the information contained herein.  Anyone using this 

information assumes all liability arising from such use, including but not limited to 

infringement of any patent or trademarks and compliance with applicable state and 

federal regulations. 

 

The information presented herein was developed jointly by Dr. Larry W. Moore, KDEP, 

and EPA.  The field assessment of the Princeton Wastewater Treatment Plant was 

conducted on July 31, 2018. 

 

 

  



 3 

Executive Summary 

 

1. Overall, the facility is operated very well and is achieving its permit limits on a regular basis. 

 

2. The team, in coordination with facility staff, identified approaches that could lead to 

significant cost savings and improved effluent quality at no capital expense. These 

approaches take advantage of excess capacity in order to: 

a. Reduce excessive aeration by strategically idling equipment 

b. Create low-oxygen environments to allow for enhanced biological nitrogen 

removal  

c. Reduce overall oxygen demand and improve effluent solids by reducing the 

population of bacteria in the system 

 

3. The anticipated impacts from these changes are expected to include:  

a. Up to $36,000 per year in cost savings  

b. A reduction in effluent nitrogen of 64% (24 tons per year)  

c. Reduce electricity consumption by up to 336,000 kWh per year, enough to power 

about 31 homes. 

 

  



 4 

 

 

I. Introduction 

 

The City of Princeton owns and operates the Princeton wastewater treatment plant (WWTP).  

The Princeton WWTP has a stated design capacity, in accordance with NPDES Permit number 

KY0028401, to treat 1.57 Million Gallons per Day, or MGD, (average daily flow rate) of 

incoming municipal wastewater.  The plant typically treats approximately 1.1 MGD (average 

daily flow rate) of weak-strength municipal wastewater.  

  

The Princeton WWTP is an oxidation ditch process designed to achieve carbonaceous BOD and 

nitrogenous BOD removal. Preliminary treatment consists of coarse bar screening and horizontal 

flow grit removal. The plant currently uses all three oxidation ditches (each 0.535 mil gal in 

volume) and all three center-feed, peripheral-withdrawal clarifiers (0.25 mil gal each at 

approximately 60 feet diameter and 12 feet deep). The plant adds poly-aluminum chloride for 

phosphorus removal. Disinfection is achieved by chlorination. The final effluent is discharged 

via gravity into Eddy Creek.   

 

Waste activated sludge is sent (usually one day per week) to four small unaerated sludge holding 

tanks (0.023 mil gal each) prior to being dewatered by belt filter press. Solids in the sludge 

holding tanks are allowed to settle for several days before supernatant is decanted and sent to the 

head of the plant. Dewatered sludge (about 15% solids) is transported to a landfill for final 

disposal. 

 

Treated effluent is regulated by a NPDES Permit issued by the KDEP.  This permit has non-

seasonal effluent limits with the exception of seasonal limits for ammonia-N imposed from May 

through October (summer) and from November through April (winter).  

 

The plant has had a generally good record of NPDES Permit compliance for the last several 

years. The oxidation ditches are operated at a very long solids retention time (SRT), which has 

contributed to settleability problems. However, plant effluent typically is of excellent quality 

because of final clarifiers that are conservatively designed, yielding very low surface overflow 

rates and solids loading rates as well as long hydraulic detention times. 

  

An aerial view of the Princeton WWTP is shown below.  

 

  



 5 

 
 

 

II. Performance of the Activated Sludge Treatment Process 

 

Currently, the oxidation ditches are operating relatively well. Each oxidation ditch has two 40-hp 

fixed horizontal rotor aerators to satisfy the oxygen demand of the incoming wastewater and to 

provide mixing of the biomass. Under current conditions, all six 40-hp aerators are operated 12 

hours per day (using timers), seven days per week and maintain very high dissolved oxygen 

levels and mixing in the three ditches. The dissolved oxygen (DO) concentration in the ditches is 

typically 3 to 6 milligrams per liter (mg/L). On the day of the plant visit, the oxygen uptake rate 

(OUR) in the ditches was about 0.1 mg/L/min. The specific oxygen uptake rate was about 2 

mg/(hr-gram MLVSS).  

 



 6 

The current raw wastewater characteristics for the Princeton WWTP are presented below and are 

based on actual average daily Discharge Monitoring Report (DMR) values for the past 59 

months (June 2013 - April 2018) and estimated values for certain parameters.   Mass values are 

based on the reported average daily flow DMR values for this period (1.1 MGD).  

 

 

CBOD5  =   130 mg/L (1190 lb/day)    

 TSS    =   150 mg/L (1380 lb/day)    

 Ammonia-N  = 24 mg/L (220 lb/day) [Estimated]   

 TKN   = 40 mg/L (370 lb/day) [Estimated]  

 Total P   =   6 mg/L (55 lb/day)  [Estimated] 

 

Above values were for all available data. Averages of the most recent 24 months (May 2016-

April 2018 for flow rate of 1.03 mgd): 

 

CBOD5  =   145 mg/L (1250 lb/day)    

 TSS    =   190 mg/L (1630 lb/day)    

 Ammonia-N  = 24 mg/L (210 lb/day) [Estimated]  

 TKN   = 40 mg/L (340 lb/day) [Estimated]   

Total P   =   6 mg/L (52 lb/day)  [Estimated] 

 

 

 

As shown by these raw wastewater data, the influent is weak-strength municipal wastewater. 

There is one significant industrial discharger (a cookie factory with anaerobic pretreatment) 

connected to the Princeton WWTP, and this industry could potentially contribute a significant 

organic load to the WWTP.   

 

The current NPDES effluent limits for the Princeton WWTP are as follows.  Limits are non-

seasonal, except where indicated: 

 

 

CBOD5  =   20 mg/L (monthly average)   

 TSS    =   30 mg/L (monthly average)    

 Ammonia-N  =   4 mg/L (monthly average in summer)  

 Ammonia-N  = 10 mg/L (monthly average in winter)   

 Total P   =   1.0 mg/L (monthly average) 

 

    



 7 

Over the past 24 months (July 2016 - June 2018) the average daily flow treated by the WWTP 

was 1.03 MGD.  A flow rate of 1.1 mgd will be used in the evaluation of the WWTP at average 

conditions.  The maximum daily flow rate reported for this same period was 4.6 MGD. (This was 

the peak recorded daily flow in the last 24 months.  Over the last 59 months of available data, the 

value is 4.88 MGD, in March 2015.) For the purposes of this evaluation, the peak daily flow rate 

to the WWTP is estimated conservatively to be about 4.9 MGD. 

 

The approximate operating conditions, based on actual operating data and information from Dr. 

Moore’s biokinetic model, in the activated sludge process at this WWTP at the present time are 

provided below: 

 

 

 Total average daily flow rate   1.1 MGD    

 Aeration volume in service   1.6 mil gal  

 Aeration detention time   35 hours   

 Influent CBOD5 concentration  130 mg/L     

 Influent CBOD5 mass loading  1,190 lb/day    

 F/M ratio     0.025 lb BOD5/(lb MLVSS-day) 

 Volumetric organic loading rate (VOLR) 5.6 lb BOD5/(thousand cu ft-day)  

 Solids Retention Time   145 days     

 MLSS      5,000 mg/L     

 MLVSS     3,600 mg/L (estimated)   

 TSS Sludge Production   425 lb/day (intentional wastage)  

 TSS in activated sludge effluent  37 lb/day (unintentional wastage) 

 Total Oxygen Requirements (actual)  2,800 lb/day     

 Total Oxygen Requirements (design)  5,000 lb/day [at ave. daily Q = 1.57 mgd] 

 Total oxygen supplied (design)  5,200 lb/day (6 aerators @ 24/7; DO = 2.0) 

 Total oxygen supplied (actual)  2,800 lb/day (6 aerators @ 12/7; DO = 4.0) 

 Mixing intensity in 3 ditches (design) 150 hp/mil gal (6 aerators running) 

 Mixing intensity in 3 ditches (actual)  150 hp/mil gal (6 aerators running)  

 RAS flow rate (actual)   2.8 MGD     

 RAS recycle percentage (actual)  253%     

 WAS flow rate (actual)   0.007 MGD      

 RAS TSS concentration   7,000 mg/L    

 Total sludge production (sludge/eff solids) 460 lb/day (dry solids) 

 

 

Under normal circumstances, the effluent produced by the Princeton WWTP will have the 

following characteristics. 

 



 8 

CBOD5  =     2 mg/L (18 lb/day)     

TSS    =     4 mg/L (36 lb/day)    

 Ammonia-N  =   0.2 mg/L (2 lb/day)      

 TKN   =   1 mg/L (9 lb/day)      

 Total P   =   0.8 mg/L (7 lb/day) 

Nitrite/Nitrate-N = 21 mg/L (190 lb/day) 

Total N  = 22 mg/L (200 lb/day) 

 

The above model output compares extremely well with present plant performance.  Hence, the 

accuracy of the biokinetic model is proven to be valid. The subsequent biokinetic model output 

described later in this report for alternative operating scenarios should likewise prove accurate.  

 

Oxygen supplied by the aeration system of the activated sludge process can be estimated as 

follows: 

 

 Oxygen supplied ≈ 0.9 lb/hp-hr  x 6 x 40 hp x 12 hr/day = 2600 lb/day (DO ≈ 4 mg/L) 

 

  Horsepower needed for mixing is 50 hp per mil gal. 

 

 Actual mixing intensity = 240 hp ÷ 1.6 mil gal (six aerators running in the ditches) 

       = 150 hp/mil gal (adequate) 

 

Typical 30-minute settleability values are relatively poor, ranging from 700 to 900 mL/L because 

of the old age of the biomass. A diluted settleometer (50/50 mixed liquor and effluent) was 

performed on the day of the plant visit, and the 30-min settleability value was 250 mL/L. These 

values indicate the solids inventory is too high, causing a glutted system. Moreover, because of 

the present relatively poor sludge settleability, the plant must maintain a relatively high RAS rate 

to keep the sludge blanket down and keep biomass from accumulating to problematic levels in 

the final clarifiers. Thus, process performance would improve if MLSS was reduced. The 

supernatant in the diluted sample was observed to be cloudy, but that is the result of a very old 

sludge. When the MLSS concentration is reduced, the sludge age will decrease and the 

cloudiness should not be an issue. 

 

The volume of each clarifier is about 0.25 MG.  Thus, the following calculations are based on a 

clarifier diameter of 60 feet and a depth of 12 feet.     

 

Current loadings on the three final clarifiers are: 

 

 Surface overflow rate (SOR) at average flow = 130 gpd/ft
2
 (good) 

 



 9 

 Peak SOR = 580 gpd/ft
2
 (acceptable at a peak daily flow rate of 4.9 MGD) 

 

 Detention time at average flow = 16 hours (very long) 

 

 Detention time at peak daily flow rate = 3.7 hours (good) 

 

If only two final clarifiers are used, the loadings on each clarifier are as follows: 

 

 SOR at average flow rate = 195 gpd/ft
2
 (good) 

 

 Peak SOR = 765 gpd/ft
2
 (acceptable at a peak daily flow rate of 4.9 MGD) 

 

 Detention time at average flow = 11 hours (long) 

 

 Detention time at peak daily flow rate = 2.5 hours (acceptable) 

 

The waste activated sludge (WAS) flow rate is about 7,000 gpd (average) according to the Bio-

Tiger Model. Typically, sludge is wasted from the process one day per week, and the volume 

wasted will be about 25,000 gallons. (Note that the reported average WAS volume is only 3,600 

gpd). The sludge is dewatered to about 15% solids using a belt filter press. Final sludge disposal 

presently occurs at a nearby municipal solid waste (Subtitle D) landfill.    

 

 

III. Electrical Energy Consumption 

 

Flow, kWh and electrical cost data were provided by the facility.  For the last 12 months (July 

2017 - June 2018), the average energy use by this WWTP was about 92,000 kWh per month at a 

cost of $11,000 per month ($0.12 per kWh). Current aeration energy use is estimated to be 61% 

of the total energy use or 56,000 kWh per month. See the calculation below (assuming the 

aerator motors are drawing 87% of full motor load): 

 

   Aeration 

Energy use = 40 hp x 6 units x 12 hr/day x 0.75 kW/hp x 0.87 x 30 days/mo = 56,000 kWh/mo 

 

For an average daily flow rate of 1.1 mgd, the electrical energy use for this plant is about 2,800 

kWh per million gallons of wastewater treated. For a typical activated sludge WWTP operating 

in the extended aeration mode, the average energy use is expected to be about 2,700 kWh per 

million gallons of wastewater treated. Therefore, the Princeton WWTP appears to be about 

average for a typical extended aeration activated sludge plant in terms of overall energy 

consumption. However, in terms of organic strength, an extended aeration activated sludge 



 10 

WWTP would be expected to use 1.6 kWh per pound of BOD5 removed. The electrical energy 

use for the Princeton WWTP is estimated to be about 2.5 kWh per pound of BOD5 removed 

(56% higher than the typical extended aeration activated sludge plant). Therefore, there are 

opportunities for energy conservation at this WWTP. 

 

The allocation of energy use at a typical extended aeration activated sludge WWTP would be 

expected to be as follows: 

 

 Raw wastewater pump station    5.5% 

 Headworks       0.5% 

 Aeration system    60% 

 Secondary clarifiers/RAS     9.7% 

 Thickener/pumps      1.9% 

 Utility water       3.4% 

 Solids dewatering      6.9% 

 Heating/air conditioning     7.0% 

 Lighting       2.2% 

 Disinfection/post aeration     2.9% 

 

Hence, based on both biokinetic modeling and historical power data, and in comparison to other 

wastewater plants treating a similar domestic waste load, it appears that the Princeton WWTP is 

using its aeration equipment more than necessary to satisfy the oxygen demand imposed on the 

WWTP.   

 

 

IV. Natural Gas Consumption 

 

There is minimal natural gas use at the Princeton WWTP. 

 

 

V. Potential Energy Conservation Measures 

 

For the Princeton WWTP, the primary way to save money on electrical charges is to reduce 

energy consumption via implementation of revised operator control, thereby using fewer kWh of 

electricity.  This goal can be achieved by turning “off” electrically powered equipment or 

running large motors at reduced speed.  The oxidation ditch aerator motors use about 61% of the 

total electrical energy consumed in the facility. The overall cost of electrical energy for this plant 

is about $0.12 per kWh.  Thus, a typical electric bill for the Princeton WWTP is about $11,000 

per month.     

 



 11 

There appears to be some potential for energy savings to be achieved in the operation of the 

oxidation ditch aerators. The primary reason for this is that the final effluent has about 540 

lb/day of equivalent oxygen in the nitrate-N (190 lb/day) that is being discharged in the final 

effluent. Moreover, the actual average DO in the aeration tanks is reported to be typically in the 

range of 4.0 to 5.0 mg/L. Operating at a DO concentration of 4.0 mg/L effectively reduces the 

oxygen transfer rate of the aerators approximately 40%.  Because the equivalent oxygen in the 

effluent nitrate-N represents about 20% of the oxygen needed in the three oxidation ditches, on-

off operation of the aerators appears to be feasible. 

 

The following operating scenarios are presented as potential energy saving alternatives for the 

Princeton WWTP: 

 

 

A. Operating the WWTP to Achieve Nitrification and Denitrification (Anoxic zone 

throughout the ditch) 

 

The dissolved oxygen (DO) level in each oxidation ditch reportedly varies from a low of 4.0 

mg/L to a high of 6.0 mg/L with two fixed horizontal aerators operating at full speed.  This range 

of DO is much more than what is needed or recommended.  Additionally, the effluent 

nitrite/nitrate-N levels have averaged about 21 mg/L for the past 12 months. This level of nitrate 

represents potential energy savings because this nitrate will be a substitute for oxygen during 

times when both aerators in each ditch are turned “off” and the system is operating in the anoxic 

mode.   The 21 mg/L nitrate is equivalent to 60 mg/L of oxygen, but this substitute for oxygen is 

only available when the aerators are turned “off” and the oxygen levels in the oxidation ditches 

are allowed to drop to zero. [In fact, denitrification will begin to occur when DO falls below 0.3 

mg/L.] At zero DO, the facultative bacteria are forced to use the nitrate for energy metabolism. 

Taking advantage of anoxic operation will not only save energy but also will substantially reduce 

the amount of nitrate-N discharged to the receiving stream. Anoxic operation allows alkalinity 

recovery and should improve overall effluent quality.  

 

As the aeration system operates now, the DO is not allowed to go to 0.0 mg/L. We suggest 

adjusting the target DO range as follows during the time that the aerators are operating: 

 

   Low DO target  1.0 mg/L 

   High DO target  2.0 mg/L  

 

When the aerators are turned off, the DO concentration will decrease to 0.0 mg/L in 20 to 60 

minutes. During the time, the basins have less than 0.3 mg/L of DO, the facultative heterotrophic 

bacteria will use nitrate-N and nitrite-N as their terminal electron acceptor and convert them to 

nitrogen gas. The aerators may be turned off manually for one extended cycle per day. 



 12 

Specifically, the aerator run times should be modified to allow the DO to stay at about 0.0 mg/L 

for a total of 4 to 8 hours/day. For example, if the aerator is turned off once per day, the DO 

could be allowed to drop to 0.0 mg/L and stay at 0.0 mg/L for about 6 hours to promote 

significant denitrification. The best time to implement this practice may be from midnight to 

6:00 a.m. or 6:00 a.m. to noon. The latter option may achieve more denitrification because the 

diurnal peak load would supply more carbon. There should be no concerns about the adverse 

impact of turning the aerator motors off and on because this is being done already with timers. 

 

Dr. Moore is familiar with several extended aeration activated sludge plants that practice aerator 